Il B
il J
( J

0]® |25

OOOOOOOOOOOOOOOGOOG@OB

P ——

(=]

s [[=RACSOCCTL I

ROGUE

FML-6 FUNCTIONAL TRAINER
TWIN WEIGHT STACK

& & & &
cfo 3 & & o

- -
QO@QOOOOOO@OOOOOODQ“OOQDODOEDOQO(?OQOQOQ O 0 0O 0 0 0o 0o o0

=
'

=
()

=
>
>
=
>
>
>

| O
o

0
0
|

—J

£

=
=2
=
>
—

=%

A TAD

S

CD<9 @1CDJ"

& &
e o ©

]
S &

e

o

&)

o ®» 3 8 a2 = » 8 B B 88 B 8 8
CO00OO00O0OCBOBLCOOEOOOBOBOBOOOOLOOOBC

N

4 i
I 0
§°\-”=3

=]
e!'n

& 8
636@

B &
S O

8 =2
© O

AN
[]
N

L= -
8 Be

=
()

=
@) 0000000000000 000000000000000000008 © © ©

-
=

RCOCE

pERH

U

QT

l
S S 6&]
§<f<§<>c>@§c>o

S
& &

S}
OEO@O

a
K

&
@)

S

an
%

FROpa=H I
S o

/\ IMPORTANT SAFETY INFORMATION

S

o (=]

OEOOgOOROOOOOO o © O O

(=]
0000000000000 Q0

®c o@® o

e e v 2o

DISCLAIMER:

Resistance training, gymnastics training, and activities at height
are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the
proper execution of movements, and understand your limitations.
This equipment must only be used by competent and responsi-
ble persons. Obtaining instruction in appropriate techniques and
methods of use is your own responsibility. You assume all risks and
responsibilities for all damage, injury or death which may occur
during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-
ment value of the equipment in question.

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



page 2 of 49

S ® DS ©L JASN ® ©l S ° ° ©L C5%2%2°:°%5°8° 5°%3°3°%°%°%°%°%°%°%°% .M.-q\z@ >/ o,«.\o\.
NP 25%5°24%:°5°4% 5% 6° 5% 5% 6° 4% 4% 2% 4°4° 5° P PP 32 P H° 3°9°9°9°3°%°292°2 \ .4@‘
N\ &
o e
— WS
= LI @//& )
i Sy T e
)\ &\//'x\“&fmﬂ /ooooa@ ° ° ° ) ° S oo
& .b.h’////ﬁi\h%@ﬂ?l’
b@a IR ) ® ﬂ% ® IS ° ° ° S 4 = Sf
/A.M /N %2 suo«o«e»o«o«&wu«u«ewuf\ = ,|9qu 2°3°°F°3°%°%°2°%°%°%°%°292°%°2
o e \®
AN Y

A,

o\ @

QQﬁw\% ® /e Y @ ° o @

°

@Q Qh&\&h&h@h&hﬁwyee RGP %°%°%°%°3%22°%°2%22°%°2
&

°

A D/ 0/@\6 22 4°
&l

LI/ \ : — 0
N ////d LY LY LY LY S © ® ® o
o-%s«.&@%vbn.&@QQbuQ&kot%mg\:gaen.@&@equ J o o @2 2@
o R g Pl off ) 2°2°2°:°2° N & & 22 s hu%w\,_ ol ol 2 2 2 i i S0 A M i el el el 2 a4 f
{ AN

hhwi ThthithwQ%kahchcheh) S
]
A S\ \ 0
b LY > Y ° a|r.10\a 2 e o o %1~'/\k|,l.\>ﬁﬁ > ° ° S\ :
X )
A.\ > /AN /e %hﬁ%ﬁh&h%hﬁ&%ﬁﬁhﬁh&%ﬁr\ < \ ,,.D/,( @&W@% © [0 40 49,0 0,0 O @;/WW%?M@QMQHQM 3920202990209080802020802020202 @ @ 4
N I

7S
S
Y © © °® ° LY LY LY S ©® o 9o

wrm‘m‘w (

N
«A/!Jw\
=

W& S
S 1)
\MACARICART P T FF

\Fr =l (g

SOETH Yy N N @

W S——

.4 D
v&\@‘)&hgh&klkﬂhhﬂhﬂ llllllll @66@ 0
ANt — S

° L) ° S © 8 ® o
2 & & s FFIE

3! N
o \ A
e = ® [N ®
25 PRI IPGO8Pe002%929292929° @D @ /o
(. &
NN

O (DO © 40,0 4 1 4O 4 4O 4O,

/

ON KIT

INCluded TOOIS ..o D
Included Parts......ccoeeeeeieiiiiiiiieien 4
Ncluded TOOIS. ...
ncluded Parts......ccoveeeeiiiiiiiiiieiinnnnn.0
FML-6 SHROUD KIT

Included TOOIS. ..o 3
Included Parts......cocovevvevveiiiiiieiinnna 11

RML-6 RACK
FML-6 ADD

AsSSEMDBIY...ccoiiiiiiiin 13
AsSSeMDIY....ccviiiiiien L
Assembly....ccoviiiiiiiinn 46

TABLE OF CONTENTS



INCLUDED TOOLS

Note: Images not shown at scale

AN

—

1/8" Allen Key

n Qty: 2x H Qty: 1x
>
15/16” Wrench Multi Tool (3/4”, 5/8”, 3/8" Allen Key
9/16”, 7/16” Wrench)
n Qty: 1x E Qty: 1x ﬂ Qty: 1x
5/16" Allen Key 7/32" Allen Key 5/32” Allen Key
Qty: 1x B Qty: 1x

N

—

3/32” Allen Key

page 3 of 49



INCLUDED PARTS: RML-690 FULL RACK

Note: Images not shown at scale.

Qty: 6x

90” Monster Lite Up-
right

Front Crossmember

Qty: 4x

24" Rear Crossmember

Qty: 1x

Qty: 8x

Nameplate Pull-up Bar Monster Lite Plate Stor-
Crossmember age Pin
Qty: 1x E Qty: 4x n Qty: 1x
*%
/ N
9
Pair of Safety Spotter Band Peg Pair of Monster Lite
Arms J-cups

Qty: 8x

7

.

5/8” x 5” Hex Bolt

Qty: 40x

7

4-1/2

s

5/8” x 4-1/2" Hex Bolt

Qty: 40x

5/8” Flat Washer

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 4 of 49




INCLUDED PARTS: RML-690 FULL RACK

Note: Images not shown at scale.

Qty: 48x

5/8" Lock Washer

Qty: 48x

©

5/8" Hex Nut

page 5 of 49



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

E Qty: 1x Qty: 1x
=
90” or 100” Rear 3X3 Low Row Crossmember
Upright

m Qty: 1x m Qty: 1x

Qty: 1x

IS
SINS
&)
Top Center Top Rear Angle
Crossmember Crossmember - RH

Qty: 2x

N

4 ;
Top Rear Angle Connector Plate Lat Pulldown Pulley
Crossmember - LH Bracket

Lat Bar Hanger Low Row Footplate Low Row Connector
Assembly Plate

* Low Row Connector Plate comes packaged with the 3x3 Rear Upright.

page 6 of 49



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 4x E Qty: 2x

Qty: 56x

Guide Rod Weight Stack Stem 10LB Weight Stack
Plate

Qty: 2x

m Qty: 2x m Qty: 4x

Weight Stack Selector Weight Stack Bottom Top Guide Rod
Pin w/ Lanyard Bumper Retaining Bracket

E Qty: 2x E Qty: 2x

* %

Guide Rod Retaining Guide Rod Retaining Top Cable Cover Rail
Plate Plastic (24”7, 307, or43”)

m Qty: 2x

Qty: 1x

Low Cable Cover Ralil Bottom Rear Side Bottom Rear Side
(24", 30", or 43”) Pulley Assembly - RH Pulley Assembly - LH

* Guide Rod Retaining Plastic and Plate come installed on Top Guide Rod Retaining Bracket.
** 247, 307, or 43”7 length depends on rack depth selection made at checkout.

page 7 of 49



INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Top Front Side Pulley
Assembly - RH

Qty: 1x

Top Front Side Pulley
Assembly - LH

Qty: 1x

Top Rear Side Pulley
Assembly - RH

Qty: 1x

Top Rear Side Pulley
Assembly - LH

Qty: 1x

Bottom Front Side
Pulley Assembly - RH

Qty: 1x

Bottom Front Side
Pulley Assembly - LH

Trolley/Trolley Cable
(Blue Tag)

Qty: 1x

Lat Pull/Low Row Cable
(Yellow Tag)

Qty: 1x

10 5B,

85 kB

20 x5

T 705E,

15 B,

90 kB

0 B

| BO%E,

20 55,

95 k8.

Ay

1O0EE,

25 LB,

100LB;,

S0 5

20055,

S0 e

105k,

0 zr

271058,

35 LB

71 QLE,

70 S

22088

A@)rea

11558,

S0 s

280

45 1B,

1208,

©\0) &5,

2L0EB;

50 £,

1 25kB-

10085

250KLE;,

55 55,

T S05E:

T170LE,

260KB;,

©0 5o

1 2558

1205

27 OLB;

G5 s

1 40ES,

1B0LB:

280LE;

kg
70 5B,

1 A 5LB.

g
14058,

kg
290KB;

75kEB.

15058

15053

SO0KE;,

80 L8,

1 GOLE:

Weight Stack Number
Label Sheet

Qty: 1x

Rear Peanut Pulley

Qty: 2x

Single Handle Cable
Attachment

Qty: 2x

D Carabiner

page 8 of 49



INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Stainless Lat Bar

Qty: 1x

Lower Guide Rod
Retaining Bracket - RH

Lower Guide Rod
Retaining Bracket - LH

5/8” x 4-1/2" Hex Flat
Head Screw

Qty: 2x

5/8” Machined Washer

Qty: 6x

5/8” x 5” Hex Bolt

Qty: 21x

7

4-1/2

s

5/8" x 4-1/2" Hex Bolt

Qty: 8x

5/8” x 3/8” Pulley
Bracket Spacer

Qty: 12x

5/8"” Flat Washer

Qty: 27x

5/8" Lock Washer

Qty: 27x

5/8" Hex Nut

page 9 of 49




INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 2x

Qty: 2x

Qty: 2x

_7
1/2”7 x 1-1/2” Button 1/2” Lock Washer 1/2” Hex Nut
Head Screw
m Qty: 4x Qty: 4x m Qty: 4x
3/8”" x 1.25” Hex Bolt 3/8” Lock Washer 3/8" Flat Washer
E Qty: 2x Qty: 8x Qty: 1x
3X3 Strip 2.0 Plate Storage Spacer Large Spacer

* Complimentary 3X3 Strip 2.0 included with hardware kits. See page 49 for 3X3 Strip 2.0 assembly.
page 10 of 49




INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x Qty: 1x Qty: 4x
&
Q
\@
Rear Shroud - RH Rear Shroud - LH Weight Stack Shroud
Bracket
Qty: 4x Qty: 2x Qty: 10x

Weight Stack Rear Weight Stack 1/4” x 5/8” Button
Shroud Nameplate Shroud Head Screw
Qty: 7x Qty: 4x m Qty: 7x
/ 4”/
5/8” x 4” Hex Bolt 5/8" Flat Washer 5/8" Hex Nut
m Qty: 7x E Qty: 8x

5/8"” Lock Washer

3/8" x 1/2” Hex Bolt

3/8"” Lock Washer

page 11 of 49



STEP 1

e IMPORTANT: DO NOT USE TOOLS TO e Note the orientation of Swivel Trolleys in
TIGHTEN THROUGHOUT ASSEMBLY relation to the feet at bottom of uprights.
UNLESS OTHERWISE SPECIFIED. e Slide about halfway down Upright and re-

* If moditying existing rack with Add-on Kit, |ea5e triggers to lock pop pins in place when

skip Steps 1-4 and proceed to STEP 5. the viewing window is showing number 40.
e While pulling the handle triggers, slide

Swivel Trolley RH [17] and Swivel Trolley LH

[18] onto two Monster Lite Uprights [11].

1-A

page 12 of 49



STEP 2

e Refer to overview image to plan assembly e Connect Uprights to Crossmembers using

and ensure ample floor space is alloted. 5/8"x 4-1/2" Hex Bolts [11], 5/8” x 5" Hex
e Lay down all parts on a non-abrasive sur- Bolts [10], 5/8” Flat Washers [12], 5/8”
face in the orientation shown below. Lock Washers [13], and 5/8” Hex Nuts [14].
e Position the footplates of uprights approx- ® Ensure to use 5/8"x 5" Hex Bolts [101 tor
imately 55” apart. central uprights.

e Note orientation of Swivel Trolleys and * HAND-TIGHTEN ONLY. Do not use tools
Upright feet in relation to the ground. throughout assembly unless specified.
OVERVIEW LH PANEL (2-B) RH PANEL (2-A)

page 13 of 49



STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed with 2 or

3 people.

e Have two people stand one assembled

panel up first.

¢ One person stabilizes the first panel while

the other stands up the second panel.

e One or two people s
panels, ensuring pane
another person assem

nould stabilize both
s don’t fall while

Crossmembers in STEP 4.

oles the spanning

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

oo oo dooolngfe

w Ul(D(O(t)(D(0(ﬂ(ﬂ(0(0(0@‘0@‘0‘0‘0@@@@@@@6@0@@@@@@@@ D 06 0 O O O O O O O 0 O O O O O © Q)l@ [’/‘571/_]

)
a8 w
B @ '«1‘1'
BE Lv—
O | o
B © 55
84 @ B 8
B 8 "
B (l) ' LW
280 o
© mg
©
265 || fae
O .o
g mg
?228 200
2@8 1138
@ ' 108
18 o
14
® ©
8o 128
1@8 108
1@8 ' °g
S || 16
10 o
() &O
8@ o
o 29
o V(S
LP IS
¢
a3 @)
) =
2o (= /4
o &/
o/
i .|||l
o "l.‘ J—
(@)
|
Q,
=Ly

& 8§ 8 8 &
@geed‘@@@gooo}.

8
2

B
o

& o

®
Q

N
&)

Q@ ©

© ©

8 o Ol o (@ Ol ol ol b N

=
) () » &
COOCOCCO0CLLOOOLLOOO O _© © O O O O
=
@

(o)
(o)
Q (0))
g ©)
o Q
o || @
(0)] Q
=) >
zsg ()]
22 260
o | IO
zzg uy
205, mg
108 %)
2 |Q@®
(2)] )
1 1a2 89
4 |2
110g 128 185
o [ 1148
g
g | 8
L s@ %
gl © 10
26 4@ @
el o 8@
ECcalE
31163
\] &
By O | ||a o
= ©
%0

=

© o oc© o

[

43"

page 14 of 49



STEP 4 e Attach Pull-up Bar [5] to front Uprights
Tools Required: using 5/8" x 4-1/2” Hex Flat Head Screw
e 3/8” Allen Key [55], 5/8” Machined Washer [56], 5/8” x

e Attach Nameplate Crossmember [41to ~ 4-1/2" HexBolt [11], 5/8" Flat Washers
middle Uprights using 5/8” x 4-1/2" Hex [12], 5/8” Lock Washers [13], and 5/8” Hex

Bolt [11], 5/8” Flat Washers [12], 5/8” Lock ~ Nuts [14].

Washers [13], and 5/8” Hex Nuts [14]. e | I'|Fully tighten 5/8”" x 4-1/2" Hex Flat
Head Screws using 3/8” Allen Key. DO NOT
FULLY TIGHTEN HEX BOLTS.

4-A

o” % &Y

oo © &

V)

~ 2 P P = = = = = @
/@@@@@@@@@@%@%@%@%@%@%@%@%&
®
A

P

)
L
Q
g@
Dy

DETAIL

page 15 of 49



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |[f modifying existing RML rack with e Attach Low Row Crossmember [16] and
add-on kit, begin following assembly in- loosely re-assemble the hardware removed
structions. above.

e | eaving 5/8" x4-1/2” Hex Bolts in place, e |!|Ensure tube cutout is facing toward
remove all four lower Lock Washers and Hex the ground and “FMLT” is facing up.
Nuts from rear Uprights as shown in 5-A.

5-A N e

o
ANININTVANY

§QQ§ SROC

§ A\ Q§ SRVROOCO

@l
h

DETAIL

page 16 of 49



STEP 6 (ADD-ON KIT ONLY)

e IMPORTANT: LOOSEN BUT DO NOT
REMOVE ALL 5/8” HARDWARE ON
ENTIRE RACK.

Tools Required:
e 15/16”" Wrench

¢ Remove Pull-up Bar and hardware from
front of rack and set parts aside.

¢ Remove additional 5/8” crossmember
hardware shown in 6-B so that the tops of
the front uprights are completely free to
MOoVe.

Note:

e The tops of the front uprights will need
ample slack to complete STEP 7. Continue
to loosen hardware on bottom of Front

Uprights as needed.
) 24 B
® Y %Q
® Y (3
Y
@~ e “
< > - 0 g Q
\:’ ® 9 L)
0 ’ 0 ®
® oS “
®
@ ( e @\ QQ
® R
S) "
o Q
® %W
o Q
®
8 o ®
\}
L'y Q
\}
Ay Q
®
‘7% o ~ ®
% RN .
Q N
%Q z‘;
Qg o
X o ®
L) ~4 9
‘QQ N
®
“ o ®
L' ®
Q
®
® 8
o Q
Q L)
Q
Q Q@
®
® 9
o Q
Q %
Q
O A
0
6-B X
Q
L)
®
W
®
<> :
Q
) %
Pl © K
I 4
& | € o "
_ ® . o ®
0 ® “Q o
/% \/’ 41 @
w 1.8 Q | LT
- ® ") / ®
s ® )
L) o ®
Q Ry
g Q
Q ¥
a Q
® Ry
O o ®
® Ry
@ _
Q zz
% .
° o R
) :
Q -1 o
R e
Q @/
Q@ - ®
! o B
\ w 7 &
5 e
Q @/
Re - ® ®
® 8
Ry o Q Q
37Q QQ Q
% ® R
3 4 0 Q || 0
Ry 9 0 N

page 17 of 49



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the e Assemble hardware removed in STEP 6,
handle triggers and slide LH Swivel Trolley replacing the indicated top outer bolts with
[18] down the front left Upright. 5/8" x 4-1/2" Hex Flat Head Screw [55] and
e Repeat this process to assemble RH 5/8" Machined Washer [561.

Swivel Trolley [17] on front right Upright. o !

Fully tighten ONLY the 5/8” x 4-1/2”

e Slide down the Uprights and release trig-  Hex Flat Head Screws using a 3/8” Allen

gers when the viewing window is showing Keys.

the number 40 (refer to STEP 1-B).

7-A

b 6 6 6 6 © 6 6 6 & 6 6 66 66 66 6 o © © o6

b & 6 66 6 6 66 66 6 6 66 66 66 o o o
{

\
O
/

AN Y
- N N 3
'@‘@;@:@"@'@‘@g@ ® ® & A »® /S@ 6 o o o/ @:@:@:@d@:@;@:@q@:@J@:@ @@\Q

©

%Q 7 7 W

[

1% 9 '@%%gﬂﬂ
N -, G\
Q 0 ¥ ey
‘lqg ® 0
w0 || 9 ® )~

‘ ® ~ \

- J

)

Q

V]

®
6505020650 6% &

o o/

oovoO © ®# © © P © © ®» © © V® © © V@ © ©

%

0
o
) o
9
’]
/o>

page 18 of 49



STEP 8

Tools Required:

e 7/32" Allen Key, 9/16” Wrench

o Swivel Trolleys - RH[17]and - LH [18]

need to be calibrated for your specific rack.

o Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 8-A using 7/32"” Allen Key until
looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 8-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten ALL rollers on
Trolleys using Allen Key and Wrench.

9/16” Wrench

8-A Q
#0
D)
NIy
Do I\
QY
L Y |
Button Head %@XQW
Screw Q@@
7/32" Allen Key
570)
8-B - Q

\

7/32” Allen Key

Front Roller

Rear Roller

page 19 of 49



STEP 9

DETAIL

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detail view
(right).

e Attach Foot Plate Assembly [25] and

Low Row Connector Plate [26] to Low Row
Crossmember [16] using indicated 5/8” and
1/2" hardware below.

\V D

9-A 9 N
9
90
o
#0

9

#0

® || O

~] |»0

3 9
90

9
~N
> R || 0
~ ')
£ 1
460
0
149
R || O
130
v

= o
A\ ASENINININR VRN

A )

AN

D 80

page 20 of 49



e Secure Rear 3X3 Upright [15] to Low Row
Crossmember [16] using 5/8" x 4-1/2" Hex
Bolts [58], 5/8” Lock Washers [61], and
5/8" Hex Nuts [62]. Do not fully tighten.

e Fully tighten Hardware in 10-A.

54] to Rear
Hardware as

e For Shroud Kit Only: Attach Weight Stack

Shroud Brackets [74] to Lower Guide Rod
Retaining Bracket -LH and RH [53,54]
using 3/8" x 1/2” Hex Bolt [83] and 3/8”

Lock Washer [83].
e Attach Lower Guide Rod Retaining

Bracket -LH and RH [53

Crossmember [3] using 5/8”

shown in 10-A.

STEP 10

DADIDVDADIDAINS,
RSRR

\/9000000 OQO

=

4 @ 2 %NQ‘Q‘Q”&“Q‘%“&‘QQ& ﬁ%t&"Q‘Qb%h%\&“%“&“&“%“&“&&&“%

/Do o > o s ® o @ o °

/As\\® :

ONYP ©5P 92 4% 6° 5% 6% 5% 6% 6% 5% 6% 2% 8% 2° #° 4% 5 %°

d © D

\/9 D © O

A\

S O D O O D O OSODIVUIVVNVDIDNIDIFDI[AIDVDIDI|VDIIIINIBDI @
ﬂﬂﬂmw.wwoa.mmwnaaﬂ/

w S O B O O0VDIDSFOVDIDVIVDIVDS
A Nk N X m [Q

@

0
8] S 8] S 8] S Q D D 9 O /
A
2 22 42§22 29GP GOGOGOZOZOZOGOZOZO29Z020500 ® o o ® o

S)

10-B

page 21 of 49




STEP 11

e For Shroud Kit Only: If the shroud kit was
not purchased, skip to STEP 12.

e |nstall Weight Stack Shroud Bracket [74]
into each of the Top Guide Rod Retaining
Brackets [32] using 3/8” x 1/2” Button

Head Screw [82] and 3/8” Lock Washer
[83].

11-A

page 22 of 49



STEP 12

Note:

e This step is best accomplished with two
or three people.

e Attach the Top Guide Rod Retaining
Bracket [32] and the Top Rear Side
Pulley Assembly - LH [42] to the Rear
Crossmember [3] in the position shown,

using 5/8” x 5” Hex Bolts [57].

e Secure the Top Rear Angle Crossmember
- LH [21] to the Rear Crossmember [3] using

5/8” Lock Washers [61] and 5/8” Hex Nuts
[62].

e Bolts Hand Tight Only.

e Note: The Top Rear Angle Crossmember - LH
[21] will be fully secured to the 3x3 Uprights
[15] in STEP 14.

o | !'| Ensure rear plates of Top Rear Angle
Crossmember is placed inside of slot of the
Rear Upright as shown.

12-A

page 23 of 49



STEP 13 e Attach the Top Rear Angle Crossmember -
RH [20] to the Rear Crossmember [3] using

Note: | | | 5/8” Lock Washers [61] and 5/8” Hex Nuts
e This step is best accomplished with two [62].

or three people. e Bolts Hand Tight Only.

e Attach the Top Guide Rod Retaining

: e Note: The Top Rear Angle Crossmember
Bracket [32] and the Top Rear Side _RH [20] will be fully secured to the 3x3

Pulley Assembly - RH [41] to the Rear . .
Crossmember [31 in the position shown, Uprights [15]in STEP 14.

: n oy g o | ! | Ensure rear plates of Top Rear Angle
using 5/8" x 5" Hex Bolts [571. Crossmember is placed inside of slot of the
Rear Upright as shown.
13-A

.
S
S

@@%@%%@\
)

Q
Q
Q
Q
%

Q
Q

¥

K é
Q
‘)@ A

% 0
Q

%

N \

13-B

13-C

F 3
F@f@g@g@,@g@g@g@ @@@ @@ /é\

page 24 of 49



STEP 14

e Bolt both Connector Plates [22] to 3x3
UJpright [15] using 5/8” x 4-1/2” Hex Bolts
58], Large Spacer [71], 5/8” Lock Washers
611, and 5/8” Hex Nuts [62].

e [nstall Large Spacer between Top Rear
Angle Crossmembers using the top 5/8" x

4-1/2" Hex Bolt.

\

Q \
D Q S
"‘?yl'l..
o ([ \
L
,~ m"\’iﬁ‘.il”ml"} @) ) /@
[/
LY P

'

2

’

%

page 25 of 49



STEP 15

e Attach Lat Bar Hanger [24] and Lat Secure To

o p Center Crossmember [19]
Pulldown Pulley Bracket [23]1to Nameplate  oveen the Connector Plates [22] using
Crossmember [4] using 5/8” x 5” Hex Bolts 5/8” x 4-1/2” Hex Bolts [58]. 5/8” Lock

[571. Washers [61], and 5/8” Hex Nuts [62].
* Secure the Top Center Crossmember [19]1 o goIts Hand Tigh |

to the Nameplate Crossmember [4] using ofts Hand Tight Only.

the 5/8” x 5” Hex Bolts [57]1 from STEP

15-A, along with 5/8” Lock Washers [61]

and 5/8” Hex Nuts [62].

15-A 15-B

page 26 of 49



STEP 16

e Place Weight Stack Bumpers [31] over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [27] until they rest on
top of the Rear Low Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the
following steps.

16-A

\
\\
@ @/Q\ N
N
&) °

o
Q
o
Q
%
®
3
®
" ,
®
~ b
e N
N v
R Q
Q R
o ®
® A
w || 0
Q A
Y

% o

A
EEAZRN

10803010301
) <

6 6 Do o0&
Y Q@Q @

\,’
w '0’0’0‘066’0'0’

@ @@%@%@2030%0%050%0%8%@%@%@%@%0%0%0’0’0’0’ i
N

o/ Do o
‘
S & e e
v S
\ ®
\ ©
\ ©

~ - - - ’
@ 0@00000000‘0’0‘0’050‘0’05050%05@50505050’0’0:0 2 NN
\
(&3 11

0
oo
N ° <
0
\ ©
\ @
\ ©

DETAIL 25
o
00 @

[ = /]

page 27 of 49



STEP 17

Note:

e This step is best accomplished with two

or three people.

e One at a time, carefully stack all included

10LB Weight Stack Plates [29] down the

Guide Rods [27], ensuring not to drop them.

e Once 28 weights are stacked on each
side, slide the Weight Stack Stem [28] down
the Guide Rods until resting on top of weight
stack.

e Ensure ‘20LB’ Weight Stack Stickers on
the top plate of Weight Stack Stems are
both facing inward towards the middle of

the rack.

T
)
/ -Qc‘-
— | [IL%°00 ¢, 4
7)‘— 0@(@00000
0 —° ®Q@ i O
&000@ = 0
(0)6 ®600 0
0 r o 0
OO d o
® 0
0 ‘ 0|
4R
Ve 0

|

OOOOOOOA

S o o@o Q@V

®@ & e &

o

17-B

@000000 @

®

®

(@)
|

OOOOCOOA

OSOO\@
OOOOOOO&

I\
(o]

SoCOoocOCoO0OoRCcD © O o oo o oo oo o o oo

0
2

0

0

0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
m‘
"0
0
0
0
0
9
0
0
0
0
9
0
0
0
0
0
9
0
0
0
0

» a2 o o [}
@ \GOOOOOGOQOSOOBG°=0°s00a®°s°OBOO‘®080050°®0°° ©C O O O ©O © O © O © ©o oo o o o Og oS O @ oS © @ V
),

0 v
)
il
108 (%)
0 (%)
"
120
0
100 9]
80 ®
8 :
60 > ‘
g =leo|0
o ) [
’8 [0 0 48
1 ©
| @ e |0 £
Dol o =0k
®

‘Q@ Coglle o 0 ‘

DETAIL \

Weight Stack
Sticker

page 28 of 49



STEP 18

e Remove Guide Rod Retaining Plate [33]
and Plastic [34] from Guide Rod Retaining
Bracket [32] as shown in 18-A.

¢ Slide Guide Rod Retaining Plate [33] and
Plastic [34] on top of guide rods.

e Slide Guide Rod Retaining Plate [33] and
Plastic [34] to top of Guide Rods [27] and
secure to Top Guide Rod Retaining Brackets

321 using 3/8” x 1.25” Hex Bolts [66], 3/8"
Lock Washers [671, and 3/8” Flat Washer

* Slide the Guide Rods [27] vertically into 68,
the slots of the Top Guide Rod Retaining
Brackets [321.
18-A @ { / . N [18-B @'@ [ 7 'O .
C ) 9 o,
@ @ @ ‘ | o
0
0 ° l\ @
9 0
9 . @
@ 0
0 A
q | e 0
0 ., =
50 @
C |47© @
49 'MQ I]Q
C A
48 @ 0 ;
C 4y
@ 47 I]Q 'QQ
C "
@ 0
4&@5 m@ @
q A
0
45
d1 3’
0 4Muc By
m@
D\
A3
%
2] ﬁ\
S
S

%

Q
%
Q
Q
)
>
)
Q
Q
G
Q
Q
3
Q
Q
Q
2]
Q
1
>
Q
)

%
q

N
%

q
q
%
3

Q

/ARER TN

page 29 of 49



STEP 19

e Bolt Top Front Side Pulley Assembly - RH
and LH [39,40] to the Front Crossmembers
[2] using 5/8”" x 4-1/2" Hex Bolts [58], 5/8”
x 3/8” Pulley Bracket Spacers [59], 5/8”
Flat Washers [60], 5/8” Lock Washers [611],
and 5/8” Hex Nuts [621 as shown.

e | 143" Front Crossmember is shown.
The Top Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to
determine which holes to use.

Note:

e |fattachingto43” or 24” Front
Crossmember, bolt hardware through the
2nd and 4th holes on the Crossmember. If
attaching to a 30” Front Crossmember, bolt
hardware through the 1st and 3rd holes.

—
DY

L7

19-A

Al >
2
Z ey

TS .
m @ -
E §

®
N
®
®
MQ
Q
®
®
0
)

30” RACK DEPTH DETAIL

=

A
Séﬂ'@l@&'@; @3 @ﬁ Oﬁ @: @ﬁ @: @# @; @g @g@ 6/

/

lag

VA

L &F & I &

g
@000@000
\

\
PR

U N

g K

g

70%0%0%00000
Q

43”

30” l 24"

43"

30” l

24”

/

page 30 of 49



STEP 20

e Bolt Bottom Front Side Pulley Assembly

- RH and LH [43,44] to the Front
Crossmembers [2] using 5/8” x 4-1/2" Hex
Bolts [58], 5/8” Flat Washers [60], 5/8” x
3/8" Pulley Bracket Spacers [59], 5/8” Lock
Washers [61], and 5/8” Hex Nuts [621.

¢ |11 43" Front Crossmember is shown. The
Bottom Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to
determine which holes to use.

Note:

e |fattachingto43” or 24” Front Cross-
member, bolt hardware through 4th and
6th holes. If attaching to 30” Front Cross-
member, bolt through 3rd and 5th holes.

¢ Bolt heads should be oriented on the
Inside of rack as shown.

§
S
D =\
e NN
=\
= —
—a _ = Y
== e =
N=
\
D \A
O
& 0
L)
Olﬂ’ﬂlw’ﬂxesws0‘0‘0‘6‘639‘6:6'0 0; <

K a7
@
2

2B ottt ot et oF

S N\
o \\7 ©/q
D XN\ S e = & 7 &
©S o e e Y
0 j j

20-A

30” RACK DEPTH DETAIL

A O o

N
Q
Q
Q
Q
Q
Q
Q
Q
\
Q

Q

\

D i

30" 247 ”
I i

N/
- N v ,-
Sicor )

J

o O O O

page 31 of 49



STEP 21

e Unwind cable to remove twists/kinks.
e Feed the Ball End of Trolley Cable [45]

arounc
Assem

towards the back of rack. Continue feeding
around the Bottom Rear Side Pulley shown

the pulley on Bottom Front Pulley
oly (arrows 2 & 3) and continue

in 21-B.
21-A aQ
®
0 || O
\
AN
\
20
®
Q || 0
® o Ball End
Y,
®
=11
2|0
._ ()
21-B N

i

page 32 of 49



STEP 22

e Continue feeding around the first pulley
on Top Rear Angle Crossmember - RH
following the arrow indicator directions
towards the back of the rack.

e Feed cable around the next angled pulley e
at the back of the Top Rear Angle Cross-
member - RH and downward.

T % 5 s X
B eB0&H I T T IS ITIEIT T

¥
(_C

o
/)
e
) !/
&
) 4
P

)
0o o6 06 o P P P
¢
& o /) 0203030800 T oo eI T I d
0
o /o /NN
o

.r, ‘,': 0
QN@ @
b @
0
9 IS 6
N D
@h'@% 2
&P‘@ 2 b )

page 33 of 49



STEP 23

e Hold the Peanut Pulley [48] in the air, en-
suring the arrow stickers correspond to dia-

gram 23-A.
e Feed the cable down and around the

upper pulley of Peanut Pulley and then back
up towards the Top Rear Angle Crossmem-

ber - RH [20].
e Feed cable around the angled pulley

shown in 23-B and down towards the RH

weight stack.

33

oS

303 ToToIo T B I d

I —

/
e/
/

°/

/
/
v/
//

23-A

vy & ¢ 7P O O @

Béé@@@@@@\

&y 6 V¢ 7 V¢ V¢ @

é@@@@ @@

M0

page 34 of 49



STEP 24

e Continuing down towards the Weight

Stack, feed cable around the large 6” Pulley

located on top of the Weight Stack Stem.
Tip: a flathead screwdriver may be used to
help guide cable through turn 17.

¢ Feed cable back up to the Top Rear Side
Pulley Assembly - RH, feeding around the
pulley shown in 24-B and then immediately
towards the front of the rack.

¢ Continue around the Top Front Side
Pulley Assembly - RH and then down and
out through the Swivel Trolley - RH [17].

Note:
e Arrow directions and numbers on
parts shown in 24-D do not correspond to

numbering sequence. (Will be represented
by 1 and 2).

3o ToToFoTeBeIc I T I T T XTI S 3 s

S Y —

S

24-@ | E 90

. |? 4,‘§ \ %m
- ®

#0 | oo
#0
70 |,

s N\ ¢

50 a )
B ®

© D ')

< 00

599

580

570

590

D

O

A
0

/

v

il

/L

page 35 of 49




STEP 25

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 25-B.

¢ Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

25-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

25-B

25-C

page 36 of 49



STEP 26

Tools Required:
e 3/32" Allen Key, and 5/8” Wrench

e Follow STEPS 21-25 again to assemble the
remaining Trolley Cable (blue tag) on the
Left Hand side of rack.

e Bolt Ends of Cables will be installed on
STEP 29.

26-A

w0

&
o
28
'®

© @ © ©
o

6 o @@(%0 /

QO © QS S @ Q

Bolt

End

Y4

page 37 of 49



STEP 27

Note:

e Completely unwind and straighten out Lat
Pull Cable [46] to remove any twists/kinks
prior to installation.

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on
Ball End of cable and corresponding yellow
arrows shown in STEPS 27-28.

e Feed the Ball End of Lat Pull Cable [46]
up and over the pulley in Lat Pulldown
Pulley Bracket [23] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear
3X3 Upright [15] and then all the way down,
ensuring cable runs INSIDE THE UPRIGHT.

V8

)

V4 7
LELELEELLLO 2
AR PP R R\ R &\ ¥
R\ o\ 0
@““{:‘ (]
o\ 0

= 2\ © \\ @

206020505050 0B0b0H

i

NS

CC
:6_-%

\

27-A

N

27-B

i
°

O O ol O O

L

©
©

27-C

o
@

® @ & o
b®@@®
&
&

&y OV V¢ @ o

®

#0

page

38 of 49




STEP 28

e Feed cable around pulley at bottom of
the upright and immediately pull cable up
toward Peanut Pulley.

e Feed cable around bottom pulley in the
Peanut Pulley [48] and then back down

again.
¢ Feed cable out through the front of the

Low Row Footplate Assembly [25] and
assemble Clevis onto Ball End of cable.

~ *J
7/
= /
7
v/ =) /)
== Y7/
W /
4
[ 4
(C o/ =
/
@///_
//
e/ e
o ] o & & & o 606 @ 06 0 @
— - =
e S S ST ITETTIISTI. o e o

)

o A

it

AN

(

28-A

590
# <
269
940
%0
209
180
160
149
120
100
80

&
\N)

© @ o 4
o

A

\

A

Q

/)

\

-

%

/,
[ 4 4 J |
Sl N—N—7—74 3 4 3¢ 3y ———4¢§ ——— 2
7. 2 /4 / 7 7 7 /4
7
7
/
/
/

SOORD

@O

28-C

page 39 of 49



STEP 29

Tools Required:
e 3/4”7 Wrench

e Screw bolt ends of Trolley Cables [45]

into stop block on back of Trolleys [17,18].

e [ oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Fully tighten the bottom bolt head.

29-A

= =
s

2
ks
® NZ
wo
wo
® o
R
® o
wo
w9
® 0
wo
9
>
w0
59
® 0
7]
69
°|L2
’ (
® "g I
9 R
% :2 \E %

“ %
Sy \\\ -
ag / ‘
“ N ]
Q ‘é / ’ ,Z Siliili\::::
ng . /
ag Z

J = &
2
Z
i
\\\\\\\ N /
S 4N ®

&

@
©,
. )
)
® 6 6 o
7 Y IS
2/ //
Vo /s ) 7
e/ 0/

/;

N\ U/ * s s s % 3 % 3. %
\ @% %@%%@%%@@@@%%%%%@@%%% oSeSe
0

A
27 /a)

S=

T e — — ———
/"‘%%%@%%%@@%@@

» ® e 8 F J 3 355
@% %@@@Q%%%%Q@@%%%%QQQ@@ CCOSTRLOSOSTR S

e &6 & ©

o
o
/e
0

29-B

N D L
g@

~

29-C

page 40 of 49



accordingly by loosening or tightening the
lower 1/2” Jam Nuts on back side of the

e |f cables are too tight or loose, adjust
Trolleys [17,18].

e Tighten ALL loose hardware on the entire

rack.
e Starting with no weight selected on the

Weight Stacks, check cables by pulling on

Tools Required:
each clevis.

STEP 30
o Al

30-A

.....
11111

D // © 9/ D D > D S
/// 9 \

AN e X

2,9 2 9 92N o W.Q.QQQWQWQW&QW@WQW&Q&Q&Q&Q&QQ ® / S

TEALTTUVAUANARAL VAL A MU AUV |
/@

§§.

///
N\ [ JI/A
D

D /ﬁ@%@@ D D D ﬁ D
N—}

D D

)

S S © @039 4% % £° 2 5° #° 2% 5° WLQ,..Q.QWQ,\Q,R//( r%. XK 9 204942 :°5° &° QQW W%@ @WM@Q © o QQ%QQWQW%WQwQWQWQWQWQWQWQNQQtQ&Qw%Q@% ®® \
NN
D
S
0\ o
[ D
[ D
0 D
[ D
@ D
[ D
0 D
0 D
@ D
0 &
0\ ®
N\
0\ o
[ D
d D D D S D D D S /

D O 4@ 0 O399020202030099030393030290000990 (@ o \o

-2 S - A - A 1

page 41 of 49




STEP 31

Tools Required:
o //32" Allen Key

¢ Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley
Assemblies and the front of the Rear Side
Pulley Assemblies.

e Fasten the Top Cable Cover Rails [35]
between the Front and Rear Top Side
Pulley Assemblies by aligning holes and
reinstalling the 3/8” Button Head Screws.

¢ Repeat this process on the bottom of your
rack to install the Low Cable Cover Rails
[36].

e | I [Note the orientation of the Rogue logos
In relation to the rack. Ensure the cable
opening is facing upward on the Top Cable
Covers and downward on the Low Covers.

31-A

N\ £ & s & & &
\,o‘aooaoogaagg °

\E

A2y
D

2
e

&
)

=

[&)

OO@OOg@@(@@

/
o b’\

o o
b oo bbbt o 6 oF

S

@Q@@@@\

o

Q Q@ Q© Q© Q Q© e

B/ )8\
i

B/ B\
a

31-B 0

O%O%@%O%OO@OO (&

Q ©Q

LI T I J I T 7T 7T I]

T

g/ \ \Jeess—

A\

AN
©

o
[
(%)

0

()

(\>)

®Q
Vaw.®,
A\

Q/od‘éo‘é
S o © Qy @\

page 42 of 49



STEP 32

Tools Required:
e 15/16” Wrench, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,

skip to 32-B.

e Assemble Plate Storage Pins [6] on

rear Monster Lite Uprights at desired hole

heights using 5/8” x 4-1/2” Hex Bolts [11],
5/8” Flat Washers [12], 5/8” Lock Washers
[13], and 5/8” Hex Nuts [14].

e Slide Plate Storage Spacers [70] all the
way down Plate Storage Pins with the set
screws oriented on the bottom of Spacers
as shown in 32-C.

e Fully tighten set screws using 1/8” Allen
Key.

I

EARURIVRTRTRRIRATRRARMARMAR
[ Y=

A e SORVOoC © < Q © © Q@ © © @ O
S
o /W B
oA & S S & S S
Y 2 & 3 (& Q. 2
o/ Az =
ey
e / [
o
H
=5 '/ ° 1 S A
= ] NG
27 ° S i
° o o ° =/
- ° S b
N A7 7
S
o = o = o o o o o o °c o o & =h>, . XA
¥, € 3 ¥ 3 8 32 = £ & i Y LY V- =a =
ododoSododododoSoSodododododododos & & S © © S S o S S S e NI VT
ACEH™HB) _
=4 °
o
° <
°

N
1] 00

%0 )
0
0

®0
©

0
0
0 =
N
0
° )
N )
00 )
N

QQQQQ
©

32-A

32-B

32-clV

3

S

/
\

Set Screw

page 43 of 49



STEP 33 |

| e Attach Single Handle Attachments [49]
* Apply the Weight Stack Number Labels 4 gyive| Trolleys using included Carabiners
[471 on the front of the Weight Stack Plates, 507,

approximately 3.5” from the edge of plate.
PP Y ECOTP e Attach Lat Bar [511 to Lat Pull down

* Attach key ring on Weight Stack Selector . |avis attachment point.

Pin w/ Lanyard [30] to front hole on pulley

: Re-insert the Footplate into Low Row
late of the Weight Stack Stem [28L. °
P & Footplate Assembly [25] and attach

Standard Grip Triangle [52] to cleuvis.

33-A | |§3§ﬂ| )”)!' ‘ 33-B
[(0E O &
[EE O E<
E (O
EE 0
R O
EE 0 05
R (O R
"
BN
BE O e
B (o b
BE O =
ol () b
EE O Lo
o= O o=
[CER O [0 " B
o () e [B0E] A (GO
21085 i 3
8 SR A (05 _
3 3
[A0E] A (B0
[405] A (S0
@\. . \
[B0%] A [HoaE] \
o O B : . \
= R A [ |
I — = A T

S

() )

i
\\‘ ’
\\ ’
\\‘ ’
\\‘ ’
\\ ’
\\‘ ’
\\‘ ’
0 %k\ 2
\\\ ;
Nl
\\‘ ’
i :
| =<
\\ ’
\\‘ ’
0 \: /
\\: /

page 44 of 49



STEP 34 (SHROUD ASSEMBLY)

e Align Rear Shroud - RH [72] and Rear
Shroud - LH [73] with corresponding holes
on Rear 3X3 Upright [15] and bolt Shrouds
to Upright using 5/8” x 4” Hex Bolts [78],
5/8" Lock Washers [81] and 5/8” Hex Nuts
[801.

e Align top and bottom 1/4” holes on
Shrouds and bolt together using 1/4” x 5/8”
Button Head Screws [77].

< TN
:
-1

SR

=N\ Y
\\ \
(@ \
) & \
\

TE=
e
&)
oSeSeS S
@ \

\

AW

0

7N

\

@,

AN

(A

page 45 of 49



g
[
[
[Z]

0
e
,M\///..\\/\ .
§o8°°8°go8ogopogopogopogod\ @ [

\/

V
4

v

R /

) .

Z AN

//
\\ // \\
// \\
/ // / \
a alVAN /
A cBY e s 1822 E 25§ S TR R R R e EoRoEoEooEoroE &< Vi
aaaaaaa & & @ @ _° ® @ ° ° @ G-\,
Ly 6 /s °
7). A NN A\ ,
3 o = = LY
/AL — 777 2 \"\
=~ fr——— ,uﬂ,//
T e o2 =~/ e/ @ @ ‘(I/
/I i ANN 4
) 4 , . T 1./\ D% 7
ae aw & \\ au L w ) o £ - 7 5 " ® ) < X X o
a@ &a 00 \ S QQ / S ao &u , c « )]
® uu -/ ne S N S &
6 /s \ o 2 P o
V7 4, \ VAN ° 7 );
\ = o L4 \
@ ol && I‘M 2 =L &m

7
oA

> 2
LY/ 9 0\\\5 S}
7 RN 6 /s N
- S
Q“ \ O
A @ 4
A o 3 o 25 ﬁ
o b = (\
LU ¢ e 2 0 SV o3 -
.4 o e e S S D ® S OO Vias v et s\ © 4s
¢4e, %) Va y
AL e @ o o 4
2% —~G

./
aaaaaaaa

7
(@)
N
0000000
223 D R I I W O W e e e O e S W A N
P P P P P P) P ° \ o ° o

,
) /
=X
TN ) 7/} / / ; . ) . o
NS oD 7 7 7 7 7 7
AN = 20 ) ) ) ) ) ) & G S S ) S S S S 5§ S S S S S o

= —

&

Z
AN

@ &

STEP 35 (SHROUD ASSEMBLY)
e Attach Weight Stack Rear Shrouds [75]
on rear uprights by placing 5/8” Lock
Washers [81] and 5/8” Hex Nuts [80]

S 0 © 8 800 T 0 SOATITTTATIITISONIDNTIDAINISNIIDS 009@00000&0
ST eITwsS = DO 0 O 0 O D e D D I I

lol & Lol &= [o] c /ol \geccc)
\ \

, ( &/ o

// // 7 & 7 // =
\ e\ emss
N @\Nw 57 \ A

\‘JE arferfarfarlarlaferfarfs s rlar/a e rfa Ly,

7o) (av/avlar/arlarlarlarlarlarle

¢ s

(/o[ \ ‘ \
[

S ®» 89 & © O 99090900@00009@94@9@9@9%90@0@000@9@ @ \Q
! w - R -3 o o) > ® S < « NS W N S Y ) ° - ™ —t @
o {

4
-

S
& .7 o o o o Y o

secure using 5/8” Flat Washers [79] and

through window cutouts on shrouds and
5/8" x 4" Hex Bolts [78l.

page 46 of 49




STEP 36 (SHROUD ASSEMBLY)

Tools Required:

e 5/32” Allen Key

e Attach Weight Stack Nameplate Shrouds

[76] to Weight Stack Shroud Brackets [73]
using 1/4” x 5/8” Button Head Screws [77]1.

e Fully tighten all Shroud Kit hardware.

<

- SRR

|

WA ANWAAYEEN WA SN

/
/
/
/
/
/
/
/
/
/
/
@/00900

~

/

SR

/

\\\\\\\\\\\\\\\

D D\
N
0
K
QAR

\\\\\\\\\\\\\\

D D S D D

/.ﬂﬁ D 9 22 22 N9 22 12 2 22 &2 < 22 22 22 N9 2 L2 Q&@&QQQQQQQQQ&QQQW
. - i - & A 4 & &V A A Y A

Q9999999999999 QN
® © o «~ mw o
T

: == SeEs
e = W
L) ’4 \-

)
il ol ] AN
) 5 \

S}

0
0

D DD

36-A

6-C

3

36-B

page 47 of 49



INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [69].

e (4X) 3/8" x2-1/2” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8” Lag Screws.

¢ |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it i1s square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 37-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8” Flat Washer

3/8"x2-1/2" Lag
Screw

37-A

Wall Stud

/oo oo @/@@7@%@/@@ oo oo [

;

\@@@@@@@@@@@@@@@@@@\

<

37-B

37-C

3

Do 0 o0 oROEIES OO © 0 o\
LD DDRDDODDDDDDDDD

page 48 of 49



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed. If cables still have
slack, proceed to STEP 2.

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

¢ Remove the Rear Center Shrouds.

¢ Remove Cable Retainers and hardware
shown in 39-A on Rear Pulley Assembly and
move Pulley up by one hole.

e Re-adjust the height of the Trolley Cable
Bolts to calibrate the cable tightness.

e |fslack persists, continue moving
Retainers and Pulley up by one hole and
testing until cables are taught but not
pulling up the weight stacks.

Note:

e |finstalling pulley on the uppermost hole
of Rear Pulley Assembly, the lower Cable
Retainers are not needed.

39-A

39-B

page 49 of 49










SCANFOR
INSTRUCTIONS

IRON GAME
PROGRAMMING






